



14409

| Parts List |       |           |                            |     |         |          |
|------------|-------|-----------|----------------------------|-----|---------|----------|
| Ref        | Class | Part      | Description                | Qty | Comment | Footnote |
| 1          | 50    | 808011A 1 | STARTER ASSEMBLY           | 1   |         |          |
| 2          | 10    | 47462     | SCREW, (.437-14 x 1.250)   | 2   |         |          |
| 3          | 11    | 15874     | NUT, (M10)                 | 1   |         |          |
| 4          | 13    | 40024 7   | LOCKWASHER, (M8)           | 1   |         |          |
| 5          | 11    | 40021 1   | NUT, (M5)                  | 1   |         |          |
| 6          | 13    | 26996     | LOCKWASHER, (#10)          | 1   |         |          |
| 7          | 88    | 79023A91  | FUSE ASSEMBLY, 90 Ampere   | 1   |         |          |
| 8          | 11    | 826711 9  | NUT, (.250-28)             | 1   |         |          |
| 9          | 85    | 79695     | BOOT, Insulator - Black    | 1   |         |          |
| 10         | 13    | 32993     | LOCKWASHER, (.437)         | 2   |         |          |
| 11         |       | 8630771   | ALTERNATOR ASSEMBLY, Black | 1   |         |          |
| 12         | 10    | 824459110 | SCREW, (M8 x 110)          | 1   |         |          |
| 13         | 11    | 40136 8   | NUT, (M8)                  | 1   |         |          |
| 14         |       | 865594T01 | BRACKET, Alternator        | 1   |         |          |
| 15         | 10    | 40108120  | SCREW, (M10 x 120)         | 1   |         |          |
| 16         | 10    | 885526 60 | SCREW, (M8 x 60)           | 1   |         |          |
| 17         | 10    | 40108 35  | SCREW, (M10 x 35)          | 1   |         |          |
| 18         | 11    | 40021 2   | NUT, (M6)                  | 2   |         |          |
| 19         | 10    | 40108 60  | SCREW, (M10 x 60)          | 1   |         |          |
| 20         | 57    | 865635002 | BELT, Serpentine           | 1   |         |          |